IGNITION SYSTEM FOR HVA FS 650 E 2008

IGNITION SYSTEM for HVA FS 650 E 2008
2
(2)  80030002100
COUV. ALLUMAGE ALU 04
IGNITION COVER ALU 04
4
(4)  80039002050
SUPPORT CABLE STATOR 04
SUPPORT FOR STATOR WIRE 04
6
(6)  59039006000
BOBINE ALLUMAGE 4 T 2000
IGNI.COIL KOKU. IG5127
10
(10)  80030040100
JOINT COUV. ALLUMAGE 04
IGNITION COVER GASKET 04
14
(14)  80039004000
STATOR HUSABERG FS/FE 04
16
(16)  80039005000
ROTOR HUSABERG FS/FE 04
FLYWHEEL HUSABERG FS/FE 04
23
(23)  59030023000
DOUILLE CYL 6 8*11
DOWEL SLEEVE 6X8X11.5
23
(23)  59030023000
DOUILLE CYL 6 8*11
DOWEL SLEEVE 6X8X11.5
30
(30)  80039030100
SUPPORT CAOUTCHOUC CDI 05
RUBBER HOLDER FOR CDI 05
31
(31)  82039031000
BOITIER CDI 650 05
CDI UNIT 650 05
34
(34)  59039034000
CAPTEUR KOKU 4K3-4/B 400/520
PULSE GENERATOR KOKUSAN 4K3-A/
43
(43)  59039093100
BOUGIE NGK DCPR8E 03 - 4TPS EX
SPARK PLUG NGK DCPR8E 03
50
(50)  58439090000
ANTI PARASITE SD05EG 03
SPARK PLUG CONNECT. SD05EG 03
53
(53)  0912060083
VIS
AH SCREW DIN0912-M 6X 8
55
(55)  0015050163
VIS 95 5 X 16
HH COLLAR SCREW M 5X16 WS=8
60
(60)  0015060163
VIS 6 X 16 94
HH COLLAR SCREW M 6X16 WS=8
61
(61)  0025060206
HH COLLAR SCREW M6X20 TX30
HH COLLAR SCREW M 6X20 WS=8
61
(61)  0025060206
HH COLLAR SCREW M6X20 TX30
HH COLLAR SCREW M 6X20 WS=8
62
(62)  0025060256
HH COLLAR SCREW M6X25 TX30
HH COLLAR SCREW M 6X25 WS=8
63
(63)  0025060306
VIS 6 PANS À ÉPAULEMENT M6X30
HH COLLAR SCREW M 6X30 SW=8
63
(63)  0025060306
VIS 6 PANS À ÉPAULEMENT M6X30
HH COLLAR SCREW M 6X30 SW=8
64
(64)  0025060356
HH COLLAR SCREW M6X35 TX30
HH COLLAR SCREW M 6X35 WS=8
Part number Description
# 2
80030002100
COUV. ALLUMAGE ALU 04
IGNITION COVER ALU 04
# 4
80039002050
SUPPORT CABLE STATOR 04
SUPPORT FOR STATOR WIRE 04
# 6
50339006000
59039006000
BOBINE ALLUMAGE 4 T 2000
IGNI.COIL KOKU. IG5127
# 10
80030040100
JOINT COUV. ALLUMAGE 04
IGNITION COVER GASKET 04
# 14
80039004000
STATOR HUSABERG FS/FE 04
# 16
80039005000
ROTOR HUSABERG FS/FE 04
FLYWHEEL HUSABERG FS/FE 04
Contact
# 23
59030023000
DOUILLE CYL 6 8*11
DOWEL SLEEVE 6X8X11.5
# 30
80039030100
SUPPORT CAOUTCHOUC CDI 05
RUBBER HOLDER FOR CDI 05
# 31
82039031000
BOITIER CDI 650 05
CDI UNIT 650 05
# 34
59039034000
CAPTEUR KOKU 4K3-4/B 400/520
PULSE GENERATOR KOKUSAN 4K3-A/
# 43
59039093100
BOUGIE NGK DCPR8E 03 - 4TPS EX
SPARK PLUG NGK DCPR8E 03
# 50
58439090000
ANTI PARASITE SD05EG 03
SPARK PLUG CONNECT. SD05EG 03
# 53
0912060083
VIS
AH SCREW DIN0912-M 6X 8
# 55
0015050163
VIS 95 5 X 16
HH COLLAR SCREW M 5X16 WS=8
# 60
0015060163
VIS 6 X 16 94
HH COLLAR SCREW M 6X16 WS=8
# 61
0015060203
0025060206
HH COLLAR SCREW M6X20 TX30
HH COLLAR SCREW M 6X20 WS=8
# 62
0015060253
0025060256
HH COLLAR SCREW M6X25 TX30
HH COLLAR SCREW M 6X25 WS=8
# 63
0015060303
0025060306
VIS 6 PANS À ÉPAULEMENT M6X30
HH COLLAR SCREW M 6X30 SW=8
# 64
0015060353
0025060356
HH COLLAR SCREW M6X35 TX30
HH COLLAR SCREW M 6X35 WS=8
HVA FS 650 E IGNITION SYSTEM parts diagram.

A part can be selected in the image screen and text screen.
Genuine parts for 2008 Husqvarna FS 650 E
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...